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Appendix E: Time of occupancy

Test Result
BurstWidth TotalHops .
Test Mode Antenna Freq(MHz) Result[s] Limit[s] Verdict
[ms] [Num]
DH1 Ant1 Hop 0.374 180 0.067 <04 PASS
DH3 Ant1 Hop 1.623 160 0.26 <04 PASS
DH5 Ant1 Hop 2.863 60 0.172 <0.4 PASS
2DH1 Ant1 Hop 0.381 150 0.057 <04 PASS
2DH3 Ant1 Hop 1.626 170 0.276 <04 PASS
2DH5 Ant1 Hop 2.867 100 0.287 <0.4 PASS
3DH1 Ant1 Hop 0.383 170 0.065 <04 PASS
3DH3 Ant1 Hop 1.625 110 0.179 <04 PASS
3DH5 Ant1 Hop 2.868 60 0.172 <04 PASS




CVC

Test Report No.: FCCSZ2025-0077-RF1-A1

Page

CVC Testing Technology (Shenzhen) Co., Ltd.

13 of 28

Test Graphs
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Appendix F: Number of hopping channels

Test Result
Test Mode Antenna Freq(MHz) Result{Num] Limit[Num] Verdict
DH5 Ant1 Hop 79 215 PASS
2DH5 Ant1 Hop 79 215 PASS
3DH5 Ant1 Hop 79 215 PASS
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